
Appendix Q
Concept design peer review

November 2010

Googong Township water cycle project 
Environmental Assesment



 





 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED WATER 

CYCLE MANAGEMENT STRATEGY: WATER & WASTEWATER 

CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 1 of 63 

 

 

 

 

 

 

Study prepared by Montgomery Watson Harza (MWH)
for Canberra Investment Corporation (CIC) 

 

 

 

 

Technical Review by: 
Dr Brace H Boyden 
Black & Veatch Australia Pty Ltd 
Level 32, Suite 2, 100 Miller Street, Northpoint Building 
North Sydney, NSW 2060 

 

 

 

 

 

 

 

 

 

 

 

 

FINAL
13 January 2010 

 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED WATER 

[...]
1
.0

2
9

0
.2

1
0

.2
7

/d
Th

eo
ry

, D
es

ign
 a

nd
 O

pe
ra

tio
n 

of
 N

ut
rie

nt
 R

em
ov

al 
Ac

tiv
at

ed
 S

lud
ge

 P
ro

ce
ss

es
 - 

pg
 4

-3
 / 

Bi
ow

in 
(0

.6
6m

gC
O

D/
m

gC
OD

)

3
4

S
p

e
ci

fic
 e

n
d

o
g

e
n

o
u

s 
m

a
ss

 lo
ss

 r
a

te
 f

o
r 

N
itr

o
so

m
o

n
a

s 
a

t 
2

0
o
C

b
n

2
0

0
.1

7
1

.0
2

9
0

.1
4

7
0

.1
9

1
m

g
/m

g
.d

Bi
ow

in 
(u

p-
da

te
d 

va
lue

 fr
om

 T
he

or
y, 

De
sig

n 
an

d 
Op

er
at

ion
 o

f N
ut

rie
nt

 R
em

ov
al 

Ac
tiv

at
ed

 S
lud

ge
 P

ro
ce

ss
es

)

3
5

3
6

3
7

3
8

3
9

4
0

4
1

4
2

M
a
xi

m
u

m
 S

p
e

ci
fic

 G
ro

w
th

 R
a

te
 a

t 
2

0
 o

C
U

n
m

2
0

0
.9

1
.0

7
2

0
.6

4
1

.1
9

m
g

(N
H

3
-N

)/
m

g
(N

H
3
-N

).
d

Bi
ow

in 
(u

p-
da

te
d 

va
lue

 fr
om

 T
he

or
y, 

De
sig

n 
an

d 
Op

er
at

ion
 o

f N
ut

rie
nt

 R
em

ov
al 

Ac
tiv

at
ed

 S
lud

ge
 P

ro
ce

ss
es

)

4
3

A
m

m
o

n
ia

 h
a

lf 
sa

tu
ra

tio
n

 c
o

n
st

a
n

t 
a

t 
2

0
 o

C
K

n
2
0

0
.7

1
.0

0
0

.7
0

0
.7

0
m

g
(N

H
3
-N

)/
L

Bi
ow

in 
(u

p-
da

te
d 

va
lue

 fr
om

 T
he

or
y, 

De
sig

n 
an

d 
Op

er
at

ion
 o

f N
ut

rie
nt

 R
em

ov
al 

Ac
tiv

at
ed

 S
lud

ge
 P

ro
ce

ss
es

)

4
4

K
in

e
tic

 C
o

n
st

a
n

t 
fo

r 
D

e
g

re
d

a
tio

n
 o

f 
O

rg
a

n
ic

 N
itr

o
g
e

n
K

r
0

.0
1

5
1

.0
2

9
0

.0
1

0
.0

2
m

g
/m

g
.d

Th
eo

ry
, D

es
ign

 a
nd

 O
pe

ra
tio

n 
of

 N
ut

rie
nt

 R
em

ov
al 

Ac
tiv

at
ed

 S
lud

ge
 P

ro
ce

ss
es

 - 
pg

 5
-1

4

4
5

D
e

n
itr

ifi
ca

tio
n
 R

a
te

 C
o

n
st

a
n

t 
1

K
1

T
0

.7
2

1
.2

0
.2

9
1

.4
9

m
g

N
O

3
-N

/m
g

V
A

S
S

.d
Th

eo
ry

, D
es

ign
 a

nd
 O

pe
ra

tio
n 

of
 N

ut
rie

nt
 R

em
ov

al 
Ac

tiv
at

ed
 S

lud
ge

 P
ro

ce
ss

es
 - 

pg
 6

-1
7 

4
6

D
e

n
itr

ifi
ca

tio
n
 R

a
te

 C
o

n
st

a
n

t 
2

K
2

T
0

.1
0

1
.0

8
0

.0
7

0
.1

4
m

g
N

O
3
-N

/m
g

V
A

S
S

.d
Th

eo
ry

, D
es

ign
 a

nd
 O

pe
ra

tio
n 

of
 N

ut
rie

nt
 R

em
ov

al 
Ac

tiv
at

ed
 S

lud
ge

 P
ro

ce
ss

es
 - 

pg
 6

-1
7 

4
7

D
e

n
itr

ifi
ca

tio
n
 R

a
te

 C
o

n
st

a
n

t 
3

K
3

T
0

.0
7

1
.0

2
9

0
.0

6
0

.0
8

m
g

N
O

3
-N

/m
g

V
A

S
S

.d
Th

eo
ry

, D
es

ign
 a

nd
 O

pe
ra

tio
n 

of
 N

ut
rie

nt
 R

em
ov

al 
Ac

tiv
at

ed
 S

lud
ge

 P
ro

ce
ss

es
 - 

pg
 6

-1
7 

4
8

D
e

si
g

n
 S

lu
d

g
e

 A
g

e
R

sd
2

0
.0

d
a

ys

4
9

T
o

ta
l M

a
ss

 o
f 

sl
u

d
g

e
 d

u
e

 t
o

 C
h

e
m

ic
a

l P
 R

e
m

o
va

l
M

(X
cp

)
1

9
5

7
kg

 T
S

S
 /

 T
ra

in
N.

B.
 C

he
m

ica
l s

lud
ge

 p
ro

du
ce

d 
fro

m
 fe

rri
c s

ulp
ha

te
 a

dd
itio

n 
fo

r o
do

ur
 co

nt
ro

l a
nd

 fo
r p

ho
sp

ho
ro

us
 re

m
ov

al.
 

5
0

Ch
em

ica
l s

lud
ge

 g
en

er
at

ed
 p

re
do

m
ina

nt
ly 

fro
m

 fe
rri

c s
ulp

hid
es

, f
er

ric
 h

yd
ro

xid
es

 a
nd

 fe
rri

c p
ho

sp
ha

te
s

5
1

T
o

ta
l m

a
ss

 o
f 

C
h

e
m

ic
a

l S
lu

d
g

e
M

( �
X

C
h

e
m

)
9

8
kg

 T
S

S
/d

a
y.

T
ra

in

5
2

5
3

S
e

le
ct

e
d

 O
p

tim
u

m
 a

 r
e

cy
cl

e
 r

a
tio

a
6

5
4

5
5

D
e

si
g

n
 m

a
ss

 f
ra

ct
io

n
 o

f 
sl

u
d

g
e

 in
 S

e
co

n
d

a
ry

 a
n

o
xi

c 
zo

n
e

 a
t 

se
le

ct
e

d
 a

 

R
e

cy
cl

e
 r

a
tio

fx
3

d
0

.2
2

5
6

H
e

te
ro

tr
o

p
h
ic

 E
n

d
o
g

e
n

o
u
s 

re
sp

ir
a
tio

n
 r

a
te

 @
 T

˚C
0

.2
1

d
-1

5
7

H
e

tr
o
tr

o
p

h
ic

 Y
ie

ld
 C

o
e

ff
ic

ie
n
t

0
.4

5
g

V
S

S
/g

C
O

D

5
8

C
O

D
/V

S
S

 r
a
tio

1
.4

8
g

C
O

D
/g

V
S

S

5
9

E
n
d

o
g

e
n
o

u
s 

re
si

d
u
e

 C
o
e
ff

ic
ie

n
t

0
.2

g
V

S
S

/g
V

S
S

6
0

H
e

te
ro

tr
o

p
h
ic

 E
n

d
o
g

e
n

o
u
s 

re
sp

ir
a
tio

n
 r

a
te

 @
 2

0
˚C

0
.2

4
d
-1

6
1

w
a

st
e
w

a
te

r 
to

 c
le

a
n
 w

a
te

r 
O

xy
g

e
n

 t
ra

n
sf

e
r 

co
e
ff

ic
ie

n
t 

R
a
tio

 (
a
lp

h
a

 f
a

ct
o
r:

 o
xy

g
e

n
0
.5

6
2

w
a

st
e
w

a
te

r 
to

 c
le

a
n
 w

a
te

r 
d
is

so
lv

e
d
 o

xy
g

e
n
 s

a
tu

ra
tio

n
 c

o
n
ce

n
tr

a
tio

n
 R

a
tio

 (
B

e
ta

 
0

.9
5

6
3

T
e
m

p
e
ra

tu
re

 c
o
rr

e
ct

io
n

 c
o
-e

ff
ic

ie
n

t 
(T

h
e
ta

 f
a

ct
o
r)

1
.0

2

6
4

F
o
u
lin

g
 f

a
ct

o
r 

(a
cc

o
u
n

ts
 f

o
r 

in
te

rn
a
l a

n
d
 e

xt
e
rn

a
l f

o
u

lin
g

 o
f 

d
iff

u
se

rs
)

0
.9

6
5

S
ite

 e
le

va
tio

n
 a

b
o
ve

 s
e

e
 le

ve
l (

A
lti

tu
d

e
)

4
8
0

m

6
6

P
re

ss
u
re

 a
t 

S
ite

 E
le

va
tio

n
1
0

1
.2

kP
a

6
7

P
re

ss
u
re

 a
t 

S
ite

 E
le

va
tio

n
7
5

9
.2

m
m

H
g

6
8

M
a

xi
m

u
m

 w
a

te
r 

te
m

p
e
ra

tu
re

2
4

C

6
9

W
a
st

e
w

a
te

r 
D

e
p
th

5
m

7
0

D
iff

u
se

r 
h

e
ig

h
t

0
.2

5
m

7
1

S
O

T
E

5
%

/m

Ca
lcu

la
tio

n 
of

 s
pe

cif
ic 

gr
ow

th
 ra

te
 - 

M
on

od
 e

qu
at

io
n

)]
(

8
3

.0
1[

]
[

]
[

]
[

]
[

4
)

15
(

11
8

.0
)

15(

4
)

15
(

09
5

.0
m

ax
)

(
m

in

m
in

m
in

p
H

p
H

D
O

K
D

O
N

H
e

K
N

H
e

op
t

O
E

T
N

E
T

T
n

�
�

�
�

�
�

	
�

�

�
�






 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 29 of 63 
 

Additional carbon requirements 
With the influent parameters used, the TKN/COD ratio equals about 0.11.  Complete 
denitrification can only be achieved for TKN/COD ratios < 0.08 without the addition 
of an external energy source (Ekama et al 1984).  

This was confirmed by a steady state simulation of the Concept Design (CD) process 
with NO additional carbon as shown by the excess nitrate in the below table. 

Average  Effluent Nutrient Concentrations CD Tech Check (no carbon) Units

COD 48 mg/L

BOD 5 mg/L

Ammonia 0.3 mg/L

TKN 3.0 mg/L

Nitrate 0.00 mg/L

Total Nitrogen 3.3 mg/L

NFR 2 mg/L  
Additional alkalinity addition 
The source waters from Googong WTP and particularly Stromlo WTP are by their 
nature alkaline deficient as evidenced by Langelier Saturation Index (LSI) that is -
1.23.  Moreover, alkalinity consumption by iron addition for P removal is significant 
and does require alkalinity addition as was confirmed in a steady state simulation of 
the CD process to keep the pH above 7.0.   

A properly designed [full] BNR plant can biologically remove a good share of the 
phosphorus as was also shown in the aforementioned “MBR for BNR” simulation but 
the requirement for alkalinity addition is still likely. 

Proposed odour system 
Odour control is to be provided in the form of carbon filters and chemical dosing for 
the sewerage system.  The WRP is to be equipped with a centralised Odour Control 
Facility, comprising two (2) biological trickling filters (3 m � x 13 m H), 2 activated 
carbon filters (3 m � x 5 m H, 35 m3 each), two extraction fans and associated 
ductwork and ancillary works.  Treated air will be discharged via a 15 m high exhaust 
stack. 

The column sizes bring to mind the odour control structure at Subiaco, a 62 MLD 
sewage treatment plant (as shown in the below picture), which uses NaOCl for odour 
control, and suffers from residences close by. 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 30 of 63 
 

 
 

The majority of the gas extraction comes from the Bioreactor and Membrane Tanks in 
Stage 1 and in the Ultimate development.  Many odour control facilities do not extract 
“odour” from the aerated sections of the tankage but the close location of the WRP to 
housing (as close as 100 m from the drawing below) makes this understandable. 
 
 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 31 of 63 
 

 
The current odour control system in the opinion of the technical reviewer could be 
reduced through more optimisation after the final process is selected. 
 

20. What alternative odour scenarios were modelled to eventually determine that 
bioreactor tank and membrane tanks had to be covered and gas extracted to 
comply with the odour threshold at the plant boundary? 

21. Was the use of a NaOCl scrubbing tower [similar to that at Subiaco WWTP] ever 
considered and why was it eventually precluded?  I am presuming because it is 
less “green” than a trickling filter.   
 
Note: The proposed extraction of 20 to 25 air changes per hour for the inlet works 
would seem to be on the high side unless someone is in there all the time. There 
could of course be a switch to increase extraction when personnel do enter the 
area. The proposed odour control system is large for such a small plant but the 
WRP is only ca 100 m from the nearest housing. This is a concept design and this 
design will need some optimisation of the odour system. 

22. How were the gas extraction rates for the Biological and Membrane tanks 
determined? 

23. How were the numbers determined for Tables 42 and 43? 

24. How often will the activated carbon need replacement and how will it be 
physically accomplished? 

 
Note: Having more of a buffer zone would lower the odour control costs. 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 32 of 63 
 

 
MWH Response (21 to 24):  Refer to the Odour Dispersion Modelling Report 
 
BV Response:  This report was not amongst the original material included for 
review.   

25. Explain in more detail how storm water will be treated on site and what amount 
will be treated by the plant. Membrane installation might be staged to save capital 
cost. 
 
MWH Response:  Refer to drawing A1081402-SK401 for flow control tank space. 

Salt addition for P removal 
Covered above. 

Layout and optimisation of phase 1 
26. Comment was given in the Concept Design that two bioreactors should be built in 

Stage 1 as opposed to a single reactor.  The other two reactors (total of 4) are to 
built for the ultimate development.   
 
Why not build the reactors such that common walls are used to reduce the overall 
cost? 
 
MWH Response:  Need to discuss with WRP civil designer who is on leave until 
14/12 
 
BV Response:  Noted. 

27. Is it feasible to construct the ultimate chlorine contact tank in Phase 1 (see notes 
below)? 
 
MWH Response:  Need to discuss with WRP civil designer who is on leave until 
14/12 
 
BV Response:  Noted. 

28. Why not construct the whole blower room in Stage 1 rather than adding the room 
later? 
 
MWH Response:  Need to discuss with WRP civil designer who is on leave until 
14/12 
 
BV Response:  Noted. 

29. Why are the inlet works and the biological reactors so far from one another? I note 
that the proposed aerobic digester, rotary drum thickener and flocculation tanks 
close to the inlet works but distant from the biological treatment tanks.   
 
I note the site from Drwg A1081402-SK401 slopes from bottom (SW) to top (NE) 
by some 7 m and from left (NW) to right (SE) by 4 m.  The lowest corner of the 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 33 of 63 
 

site is where the tertiary treatment facility is proposed, which is appropriate.  
 
It appears more logical to have the biological treatment tanks in the area not so 
distant from the inlet works.  The odour control facility can be located anywhere 
as long as there is truck access and the pipework is minimised.  The bioreactors 
could be put together with three common walls.  The office needs to remain near 
the entrance.  The space allocated for the Flow Control Facility is in a low spot, 
which is appropriate.  

Staging of the system 
Comments are included in the below table. 

 
Process Unit Stage 1 Ultimate Comments

6mm screens All built in Stage 1

1mm screens All built in Stage 1

Grit removal 1 tank 2 tanks

Bioreactors 1 tank 4 tanks 2 tanks should be built in Stage 1 for redundancy

Bioreactor aeration 3 blowers 6 blowers

Why not construct the whole blower room in Stage 

1 instead of adding the room later?

Membrane tanks 2 tanks 4 tanks

Do the membrane tanks have to be separate from 

the bioreactors? 

UV disinfection 1 module 4 modules 2 modules for Stage 1 for redundancy

Chlorine contact tank 1 tank 2 tanks

Building it all in Stage 1 would have the added 

benefit of more "C x t" and possibly less Cl2 usage.

Chemical storage and dosing All built in Stage 1

Odour control

1 biotrickling filter

2 carbon filters

2 biotrickling filters

3 carbon units

The piping for odour extraction should be designed 

for the ultimate.

First flush system All built in Stage 1

Service water system All built in Stage 1

Sludge thickeners 1 unit 2 units

Aerobic digesters 1 tank 2 tanks

Centrifuges 2 units  
Potential value engineering initiatives, which may reduce whole-of-life 
costs.
� Use of a full BNR design to reduce chemical usage, particularly the use of ferric 

sulphate which will significantly increases the TDS of the RW (see Appendix 6) 

� Elimination of the aerobic digester.  The biological reactor already produces a 
twenty day sludge age.  The WAS should be directly dewatered for subsequent 
management. 

� The use of the proposed design or similar should consider the use of common walls 
to reduce capital costs and required land take between Stage 1 and the Ultimate 
development. This would be directly applicable to the construction of bioreactors 
and possibly the membrane tanks. 
 
Could it also be feasible to construct the chlorine contact for the ultimate 
development in Stage 1?  Initially the tank would be too large but chlorine 
disinfection is always gauged against a C x T (chlorine concentration x time) 
number.  With a larger tank, less chlorine would be necessary at first.  As the 



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 34 of 63 
 

development grows the HRT (hydraulic residence time) decreases and the chlorine 
dosage would have to be increased to maintain the desired CT. 

� The design of the odour control system seems overly conservative and likely will be 
optimised during the tender design/detailed design.   
 
Consideration should be given to the use of the aerobic reactor (if the final design 
suits) for a majority of odour control via running the malodourous air through the 
aeration system.  This would certainly save pipework to the OCF as well as 
potentially reduce the size of the whole OCF.  A signoff of the final proposed use of 
the air blowers should be sought from the blower manufacturer. 

� I believe it probably would be less costly in the long run to construct the whole 
blower room in Stage 1 instead of adding the room later. 

� Serious consideration should be given to the use of staged modular treatment plants 
such as modular RBC units (rotating biological contactors), which can be 
configured with anaerobic, anoxic or aerobic volumes to suit a full BNR process 
and easily enclosed for odour control (with likely a smaller odour control system 
than what is proposed).  Significant capital savings are thought possible as well as  
lower operating costs.  Moreover, the system can be augmented in modules to suit 
the population growth of the development.   



TECHNICAL REVIEW OF THE GOOGONG INTEGRATED 

WATER CYCLE MANAGEMENT STRATEGY: WATER & 

WASTEWATER CONCEPT DESIGN

CANBERRA INVESTMENT CORPORATION (CIC)

   Page 35 of 63 
 

SP2: Potable Water & Bulk Distribution 

General
1. Can you briefly explain what ESD principles were followed / applied for the 

design of the Potable Water & Bulk Distribution System. 